
 - BS IV



1Foreword

SERVICE HEADQUARTERS :

“© Copyright 2017, Royal Enfield (A Unit of Eicher Motors Limited). All Rights Reserved. No part of this Spare Parts Catalogue shall be
copied, distributed or otherwise dealt without the express permission in written from the Eicher Motors Limited, Royal Enfield Unit who remains
the sole owner of this manual .”

We take pleasure in releasing this Spare Parts Catalogue for Himalayan Motorcycle.

This Catalogue has been specially designed for identification of correct part number to help in ordering Spare Parts, Special Tools and Service Publications
from the company.

Royal Enfield Spare Parts are manufactured under stringent quality control to ensure ultimate riding experience. It is therefore important to use only Royal
Enfield Genuine Spares.

The illustration of the various parts are not to scale and is intended to serve only as a means of identification of the component for its shape and relative
location in its respective assembly.

Due to continuous improvements in the motorcycle, the part nos. and / or illustrations are subject to change without prior notice. However the changes will
be intimated through technical Service Bulletin subsequently and periodically which must be updated by you in the catalogue at your end.

The part numbers and description were correct at the time of printing. While extreme care is taken in publishing this catalogue. We shall not be held
responsible for any errors/omissions or wrong interpretations and consequent loss of any nature due to any of the above.

For enquiry, suggestions or feedback please write to us at

ROYAL ENFIELD
(A Unit of Eicher Motors Limited)
Thiruvottiyur High Road, Thiruvottiyur, Chennai - 600 019. India.
Tel : +91-44-4223 0400, Fax : +91-44-4201 1719. Website : www.royalenfield.com
E-mail : support@royalenfield.com

Part No. 1041326 / Version 1.1 / August  2017



2

Alpha-Numeric Key
No. for assy.

Key No. Which make
up the assy.

02 - 00 Air Filter & Battery Carrier

For easy reference and quick identification, the parts are grouped into relevant categories. Details are given in the illustrated Group index.
Kindly follow the below tips on usage of this catalogue

 ILLUSTRATION
Illustration given in this catalogue helps in identifying the shape of the part in its relative assembly.

00-00 General Information

Group No.

12

11

13

5
6

3
2

4

7

8

1

Numeric Key No.

10

9

A1

Key Nos.
3 & 4

A2

Key Nos.
1 to 8



3

1. KEY NUMBER (KEY NO.)

The numeric key number is provided to serve as the identification of the part with its part number.

Serviceable assemblies or kits in a particular group are identified by alpha-numeric key numbers. e.g. A1, A2 etc. In such cases, key
numbers of individual items or group number which make up such assembly / kit are given in illustration.

KEY
No.

DESCRIPTION REMARKS

1 3 5

00-00 General Information

 PART NUMBER LIST

QTY.

4

PART
NUMBERS

2



400-00 General Information

2. PART NUMBER

The Part number of the individual item, kit OR the assembly is given in this column for unique identification. The parts for which part
numbers are not given, are not individually serviced.

3. DESCRIPTION

The description of the part assigned to the individual item kit / assembly is mentioned in this column.

4. QUANTITY

The number of individual items, kits or assemblies required for one vehicle is mentioned here.

6. REMARKS

Special instruction if any, are provided in this column.



5

01 - 00 Vehicle Kits 11,17

02 - 00 Air Filter & Battery Carrier 19

03 - 00 Pulse Air Valve 21

04 - 00 Exhaust Pipe & Silencer 23

05 - 00 Handle Bar 25

05 - 10 Control Cables 27

06 - 00 Frame LH Side 29

06 - 10 Frame RH Side 33

06 - 15 Steering Stem 37

06 - 20 Front Suspension 39

06 - 25 Top Bracket & Windscreen 43

06 - 30 Fuel Tank 45

06 - 35 Rider & Pillion Seat 47

06 - 40 Side Panels LH & RH 49

06 - 45 Front & Rear Mudguards 51

Contents

Group No. Page
No.Description

06 - 50 Rider & Pillion Footrest 55

06 - 55 Rear Suspension 57

06 - 60 Rear Swing Arm, Bearings, Chain Adjusters, 59
Guard, Pad & Saree Guard

07 - 00 Front Wheel 63

07 - 10 Front Disc Brake 65

08 - 00 Rear Wheel 67

08 - 10 Rear Disc Brake 71

09 - 00 Lighting & Instrument Cluster 73

09 - 10 Wiring Harness,  Fuse Box Holder, Fuses  & Strap 75

09 - 20 Sensors, Common Key, Switches, Horn & Flasher 77

09 - 30 TCI, Ignition, Starting, Magneto & Battery 79

10 - 00 Centre & Side Stand 81

11 - 00 Evap System 83

12 - 00 Tool Kit 85

13 - 00 Part Number Index 86

Group No. Page
No.Description



6

01 - 00 Vehicle Kits

Page
26

05 - 10 Control Cables
Page

24

Page
20

03 - 00  Pulse Air Valve

Page
22

04 - 00  Exhaust Pipe & Silencer

00-10 Group Index - Pictorial

Page
12

01 - 00 Vehicle Kits

Page
18

02 - 00  Air Filter & Battery Carrier

05 - 00  Handle Bar

Page
10

Page
14

01 - 00 Vehicle Kits

01 - 00 Vehicle Kits
Page

16



700-10 Group Index - Pictorial

Page
36

06 - 15  Steering Stem
Page

28

06 - 00  Frame LH Side
Page

32

06 - 10  Frame RH Side

Page
42

06 - 30  Fuel Tank
Page

44

06 - 25  Top Bracket & Windscreen

Page
48

06 - 40 Side Panels LH & RH

Page
38

06 - 20 Front Suspension

06 - 35  Rider & Pillion Seat
Page

46
Page

50

06 - 45 Front & Rear Mudguards



8

06 - 60  Rear Swing Arm, Bearings, Chain
Adjusters, Guard, Pad & Saree Guard

Page
72

Page
66

08 - 00 Rear Wheel

Page
70

08 - 10 Rear Disc Brake

00-10 Group Index - Pictorial

Page
62

07 - 00 Front Wheel
Page

64

07 - 10 Front Disc Brake

09 - 00 Lighting & Instrument Cluster

Page
58

Page
74

09 - 10 Wiring Harness,  Fuse Box
Holder, Fuses  & Strap

06 - 50 Rider & Pillion Footrest
Page

56

06 - 55 Rear Suspension
Page

54



900-10 Group Index - Pictorial

Page
80

10 - 00 Centre & Side Stand

Page
82

11 - 00 EVAP System
Page

84

12 - 00 Tool Kit

Page
76

09 - 20 Sensors, Common Key,
Switches, Horn & Flasher

Page
78

09 - 30 TCI, Ignition, Starting,
Magneto & Battery



10

10
11

12

22

23

888504

1

2
4

19

14

8

1

2
4

20

14

8

3
5

9

11
12
13

15
16
17
18

19

6

11041201/c

15 17

18

12
13214

14

9 10

11
7

81
2 3

4

5

16
6

01 - 00 Vehicle Kits

1 2 3

5 6 7 8

10 11 12

13 14 15 16

9

4
3

888475

4
3

576133/b
1

2

5
6

7
8 17

18
585968/a

4

574380/e

23
25
26272829 888476

10
11
12

587325/d 587326/d

1

2
4

20

14

8

3
5

9

11
12
13

15
16
17
18

19

6
7

21

888136

2
4

7

18

13

19

15

20

888505

2
4

7

14

89
10888506

2
414

89

21

888507 888478

12

11
1211

13

888631 888630

10
11

12

22

23



11

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

01 - 00 Vehicle Kits

1 888475 A/F Element Kit 1

2 576133/b Air Filter Box Assembly 1

3 1041201/c Handle Bar Assy Comp with Switch etc 1

4 585968/a Clamp Kit Front M/C 1

5 574380/e Gear Shift Lever Kit 1

6 888476 Steering stem Bearing & dust seal kit 1

7 587325/d Front Fork Assy. LH 1

8 587326/d Front Fork Assy. RH 1

9 888504 Fork Pipe Spinning Replacement Kit 1

10 888136 Fork Oil Seal, ‘O’ Ring & Piston Ring Kit 1

11 888505 Main Spring Fork Major Kit 1

12 888506 Bottom tube RH sub Assy kit 1

13 888507 Bottom tube LH sub Assy kit 1

14 888478 Wind Shield repair kit 1

15 888631 Mudguard Assy kit (Granite) 1

16 888630 Mudguard Assy kit (SNOW) 1



12

910

888486

1117

1213

888118888485

7

8
888484

1 2
3

888483

4 5

7

8
12131415

6

15

888482

16

16

17

888481

9 10

11
10

888479

7

8
10

4 5

12 12

8
5

1

7

01 - 00 Vehicle Kits

17 18 19 20

21 22 23 24

26 27 28

29 30 31 32

25

587995/b 587962/b 587899/a 587898/a

5

1

6 14
8

15

4 5

7

8
12131415

6

1
2 3

587908/f

587311/b

1
2 3 4

5 6

7
8

A4

9

10

10

9

10

10 16

16
e a

11

15 g

dbc
12

14

13

3534

A2

f

585027/a

1
2 3 4

5 6

7
8

A2

594721/a

9

10

10

9

10

10



13

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

01 - 00 Vehicle Kits

17 587995/b Rider Foot Rest - LH Assy 1

18 587962/b Rider Footrest - RH Assy 1

19 587899/a Pillion Footrest - LH Assy 1

20 587898/a Pillion Footrest - RH Assy 1

21 888479 Link Assy Kit 1

22 888481 Chain Pad Kit 1

23 888482 Chain Tensioner Kit 2

24 587908/f Front Wheel Assy 1

25 888483 Front Wheel Assy kit without tyre,tube and rim tape 1

26 888484 Tyre & Tube Kit - Front Wheel 1

27 888485 Spokes & Nipples Kit 1

28 888118 Wheel Bearing & Seals Kit 1

29 888486 Front Wheel Spindle & Spacer Kit 1

30 587311/b Disc Brake System Assembly Kit Front 1

31 585027/a Master  Cylinder Assembly  with Brake Lever - (BBI) 1

32 594721/a Banjo Bolt Kit 1



14

11
12

11
12587856/a

a bcd f g h

594690/a

a bcd e f g h

594689/a

3 4
5

a bcd e f g h

587400/b

10
1819

888151

11 9

888490

24

8

23

7
13

888492

14
27

41 42 43 44

33 34 35 36

37 38 39 40

45 46 47 48

01 - 00 Vehicle Kits

9

10

10

9

10

10

587519/a

e a

11

15 g

dbc
12

14

13

3534

587313

e a g

dbc

f

587223/a

e a g

bc

f

594714/a

888488

3
4

6

888487

5

21
1819

222526

5

21
1819

222526

3
4

6

587909/D
2526

888489

1
2

3 4
5

a bcd e f g h6

g h i 7

jk l 8 9

m 10
11

12
11
12587304/b



15

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

01 - 00 Vehicle Kits

33 587519/a Front Brake Hose Assy and Banjo Bolt Kit Front M/C 1

34 587313 Caliper Assy Front 1

35 587223/a Major Kit Front Caliper 1

36 594714/a Minor Kit Front Caliper 1

37 587909/D Rear W heel Assy 1

38 888487 Rear Wheel Kit without tyre,tube and rim tape 1

39 888488 Tyre & Tube Kit - Rear Wheel 1

40 888489 Spokes & Nipples Kit 1

41 888151 Wheel Bearing & Seals Kit 1

42 888490 Rear Wheel Spindle & Spacer Kit 1

43 888492 Chain & Sprocket Kit 1

44 587304/b Disc Brake Assembly Rear 1

45 587400/a Rear Master Cylinder Assembly 1

46 594689/a Major Kit Rear M/C 1

47 594690/a Minor Kit Rear M/C 1

48 587856/a Rear Brake Hose Assy with Banjo bolt kit 1



16

11
12

11
12594721/a

49 50 51

g h i

jk l

m

594696/a

g h i

jk

m

594697/a

01 - 00 Vehicle Kits



17

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

01 - 00 Vehicle Kits

49 594696/a Major Kit Rear Caliper 1

50 594697/a Minor Kit Rear Caliper 1

51 594721/a Banjo Bolt Kit 1



1802 - 00 Air Filter & Battery Carrier

A1

Key Nos.
3 & 4

A2

Key Nos.
1 to 8

1

3

2

4

5

6

7

8

12

11

13

A2

10

9



19

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

02 - 00 Air Filter & Battery Carrier

A1 888475 Air Filter Element Kit 1

A2 576133/b Air Filter Box Assembly 1

1 573133/a Screws M5 3

2 587810/a Inlet Cover 1

3 587858/a Seal 1

4 587343/a Element Air Filter 1

5 572611/a Clamp 1

6 576586/a Pipe Outlet 1

7 573142/a Drain Tube 1

8 573143/b Clip 1

9 587384/a TA SENSOR 1

10 570013/a HEX SOCKET HEAD CAP SCREW M5 X 16 2

11 147617/a Hex Flange Bolt, M6 X 1 X 14 2

12 594264/b Rear Damper - Tank 1

13 587029/c Lid – Battery Carrier 1



2003 - 00 Pulse Air Valve

1 2 3 4 5 6 7

12
18

17

13
13

11

10

14

15

16

8

9

8

8



21

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

03 - 00 Pulse Air Valve

1 576138/a Hose( Solenoid To Pav) 1

2 573964/a Clip 1

3 593090/a Flange Nyloc Type Nut M6 X 1 2

4 1020030/b Pulse Air Valve 1

5 587857/a Damper - Oil Cooler 2

6 587522/a Spacer - Oil Cooler 2

7 572015/a Hex Flange Bolt M6 X 30 2

8 576110/a Clip - PAV Air Filter Hose 3

9 576139/a Hose( Air Filter To Solenoid) 1

10 574519/a Gasket Mounting Plate 1

11 574518/b Braided Hose Assy 1

12 146318/a SS Hose Clip 1

13 570030/a Hex Socket Head Cap Screw M6 X 20 2

14 500632/a Screw Soc. Head Cap-M5x20l 2

15 1010125/a Spacer -Solenoid 1

16 1010124/a Grommet- Solenoid 1

17 587385/a Exai Solenoid Assy 1

18 1041269/a Bracket Assy Solenoid Valve 1



2204 - 00 Exhaust Pipe & Silencer

1
9

10

111

7

9

12

5

5

8

5

4

6

13

3
1

1

2

15

14



23

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

04 - 00 Exhaust Pipe & Silencer

1 586084/a Flanged Hex. Nut M8 X 1.25 4

2 582638/a Exhaust Gasket 1

3 576135/a Exhaust Pipe Assy 1

4 576094/a Guard, Cat Pipe 1

5 1041361/a Flanged Hex Bolt M6 x 1 x 7 6

6 576079/a Guard Exhaust Pipe 1

7 585538/c Clamp Silencer 1

8 590544/a Hex Flange Bolt M8 X 1.25 X 38 1

9 576085/b Pin Damper 2

10 576084/a Damper Bush 1

11 576136/b Silencer Assy 1

12 593144/a Hex Flange Bolt M8 X 1.25 X 55 1

13 576078/a Guard Silencer 1

14 573211/a Gasket(Exhaust Pipe & Silencer) 1

15 1010084/b Oxygen sensor 1



2405 - 00 Handle Bar

1 2

3 4

5 7

8

9

10

11

12

13

2

1

14

14

A1

Key Nos.

1 to 18

A2

Key Nos.
17 (2 Nos)

& 18

16

6

15

17

18



25

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

05 - 00 Handle Bar

A1 1041201/c Handle Bar Assy Comp with Switch etc 1

A2 585968/a Clamp Kit Front M/C 1

1 580122/b Hex Socket Head Screw M8 X 48 2

2 890092 Counter Weight Assy 2

3 587317/a Hand Grip LH 1

4 1017028/a Switch Module LH 1

5 587001/e Handle Bar Complete 1

6 1041296/a Rear View Mirror LH 1

7 581083/c Lever & Holder Assy- LH 1

8 560632/- Clutch Switch 1

9 585940/a Front Brake Switch 1

10 1041297/a Rear View Mirror RH 1

11 585027/a Master Cylinder - Front 1

12 1041203/a Switch Module RH 1

13 1041270/a Grip Comp. Throttle RH 1

14 587335/a Mountable Strap- Handle bar 2

15 594683/a Bracket - Lever, Clutch LH 1

16 594635/a Clutch Lever 1

17 560633/a Screw - Clutch Switch 2

18 591972/-           Screw  Brake lever fixing 1



2605-10 Control Cables

1 2

3



27

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

05-10 Control Cables

1 574337/e Clutch Cable Assy. 1

2 1041301/a Throttle Cable Assembly 1

3 587347/b Seat Latch Cable Assy 1



2806 - 00 Frame LH Side

1 2
3

4

5

6

7 8

9

10 11 12
13

7
14

15
16

17

15

16

19

20

6
6

18
21

22

23
24

25

262728
29

14

32

33

34

35

31

30

14

36 37

A1

Key Nos.
23, 25, 26,
27, 28 & 29



29

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 00 Frame LH Side

A1 574380/e Gear Shift Lever Kit 1

1 866190 Main Frame- Black 1

2 1041294/a Dummy cap- Frame 1

3 587813/e Utility Box 1

4 587347/c Seat Latch 1

5 1041372/a Counter Sunk Screw M6 X 1 X 20 2

6 587627/b Flanged Hex Bolt M6 X 1 X 10 5

7 560506/b Hex Socket Head Screw M8 X 1.25 X 25 4

8 1041311/a Domed Cap Bolt 2

9 866201 Grab Rail Black 1

10 147896/c Philips pan head screw M6X6 2

11 587712/a Plate Seat Lock 1

12 587865/a Seat Lock 1

13 890086 Saddle Bag Mtg - LH 1

14 586042/a Flanged Hex Bolt M6 X 1 X 20 5

15 586035/a Plain Washer 4

16 593055/b Hex nut with nylon insert 4

17 587805/g Piece Mudguard 1

18 587048/a Grommet 1

19 145103/a STUD 2

20 587547/b Crossbar Assy 1

21 587806/e Dust Cap-Frame Top 1

22 1120010/b Cap - Swing pivot 1

23 574453/b Toe Lever Comp 1



3006 - 00 Frame LH Side

1 2
3

4

5

6

7 8

9

10 11 12
13

7
14

15
16

17

15

16

19

20

6
6

18
21

22

23
24

25

262728
29

14

32

33

34

35

31

30

14

36 37



31

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 00 Frame LH Side

24 574396/b Pivot Pin - Gear Shifter 1

25 574619/b Sleeve, Gear Lever 1

26 574611/b Hex Nut 1

27 574389/d Link Rod 1

28 574610/b Hex Nut (LH Thread) 1

29 574454/b Gear Shift Lever Comp-Short 1

30 1041370/a Hex Soc Head Cap Screw – M5 X 20 2

31 581738/a Switch-Side Stand 1

32 594215/b Hex Socket Head Screw M8 X 1.25 X 35 1

33 587013/c Side Stand Assy 1

34 586004/a Hex Nylock Nut M8 X 9.5 1

35 144766/a Spring 1

36 587546/b Bracket Assy-Oil Cooler 1

37 591577/c Flanged Hex Bolt M6 X1 X 27 2



3206 - 10 Frame RH Side

27

26
25
24

11

21
20
19

18

6
17

16
3

3

8

8

6

7

6
56

6

9
10

11
6

12

13
14

15

4

3

2

1

32
31282930

29
28

23

22

8



33

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 10 Frame RH Side

1 866190 Main Frame - Black 1

2 866199 Connector Complete Black 1

3 593010/c Flanged Hex. Bolt M10 X 1.25 X 66 3

4 594545/a Flanged Hex Bolt, M10 X 1.25 X 75 1

5 587614/c Flange Hex Bolt M10 X 1.25 X 165 1

6 586082/a Flange U Nut M10 X 1.25 6

7 867087 Cradle Frame 1

8 587615/c Flange Hex Bolt M10 X 1.25 X 183 3

9 587784/b Clutch Clamp 1

10 593011/c Flanged Hex nut M10X1.25 1

11 591534/a Flanged Hex Bolt M8 X 1.25 X 16 1

12 586022/b Flanged Hex. Bolt M8 X 1.25 X 45 1

13 586005/a Flanged Hex. Nut M8 X 1.25 1

14 866194 Steady Bracket Black 1

15 586111/a Flanged Hex. Nut M8 X 1.25 2

16 587017/e Brake Pedal Comp - RH 1

17 587532/b Pivot Pin-Brake Pedal 1

18 587620/b Spring-Pedal Return 1

19 1120010/b Cap-Swing pivot 1

20 500355/b Hex Soc Head Cap Screw – M6 X 16 2

21 587806/e Dust Cap-Frame Top 1

22 594046/a Hex.Socket Button Head Screw M6 X 1 X 16 1

23 586032/a Plain Washer 1

24 586042/a Flanged Hex Bolt M6 X 1 X 20 1



3406 - 10 Frame RH Side

27

26
25
24

11

21
20
19

18

6
17

16
3

3

8

8

6

7

6
56

6

9
10

11
6

12

13
14

15

4

3

2

1

32
31282930

29
28

23

22

8



35

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 10 Frame RH Side

25 587545/a Bracket Assy-Airfilter 1

26 890087 Saddle Bag Mtg- RH 1

27 560506/b Hex Socket Head Screw M8 X 1.25 X 25 2

28 147896/c Philips pan head screw M6X6 2

29 587627/b Flanged Hex Bolt M6 X 1 X 10 4

30 1041269/a Bracket Assy- Solenoid Valve 1

31 1041268/a Bracket Assy- Roll Over Sensor 1

32 1041294/a Dummy cap- Frame 1



36

1

06 - 15 Steering Stem

2

3 4

5

4

6
7 8

9

10

11

13

12

4

9 14

15

16

17

4

A1

Key Nos.
10, 11 (2

Nos.) & 12



37

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 15 Steering Stem

A1 888635             Steering stem Bearing & dust seal kit 1

1 586023/b Hex Socket Head Screw M8 X 40 4

2 890083 Top Raiser-Handle Bar 1

3 594286/a Lock Nut 1

4 560506/b Hex Socket Head bolt M8 X 1.25 X 25 8

5 890082 Top Yoke 1

6 570030 Hex. Socket Head Cap Screw- M6 X 20 2

7 594287/a Ring Nut 1

8 587772/b Clip Holder Assy - Wiring Harness 1

9 587627/b Flanged Hexogonal Bolt M6 X 1 X 10 4

10 587369/a Dust Seal- Steering Assy top 1

11 587324/a Tapered Roller Bearing - 30205  (25 X 52) 2

12 587882/c Dust Seal-Steering Assy 1

13 890081 Steering Stem Assy 1

14 587271/d Bracket Comp Number Plate 1

15 845023 Number Plate – Front 1

16 147491 Cross Recessed Pan Head Screw M5 X 0.8 X 12 2

17 587781/b Clamp-Wheel Speed Sensor 1



3806 - 20 Front Suspension

A3

Key Nos.
1, 2, 4, 8,
14 & 19

A4

Key Nos.
2, 4, 7,
13 & 18

A5

Key Nos.

15, 19 & 20

A6

Key Nos.
2, 4, 7, 8,
9, 10 & 14

A7

Key Nos.
2, 4, 8, 9,
14 & 21 9

8

7

10

6
5
4
3
2

1

11

12

13
14

15

16

17

18
19

20

21

22
23 24

2526

27
28

A2

A1

A2

Key Nos.
1 to 20

A1

Key Nos.
1 to 6,
8 to 21



39

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 20 Front Suspension

A1 587325/d Front Fork Assy. LH 1

A2 587326/d Front Fork Assy. RH 1

A3 888504 Fork Pipe Spinning Replacement Kit 1

A4 888136 Fork Oil Seal, ‘O’ Ring & Piston Ring Kit 1

A5 888505 Main Spring Fork Major Kit 1

A6 888506 Bottom tube RH sub Assy kit 1

A7 888507 Bottom tube LH sub Assy kit 1

1 587038/a Inner Tube Assy. 2

2 594408 Dust Seal 2

3 594407 Circlip (Snap - Ring 2

4 594406 Oil Seal 2

5 594405/a Bush Washer 2

6 594404/a Bush (Outer Tube) 2

7 587355/a Outer Tube RH 1

8 594410/a Gasket 2

9 594411/a Bolt M10X1 2

10 560506/b Hex Socket Head bolt M8 X 1.25 X 25 1

11 594409 Spindle Taper 2

12 587044/a Piston - Front Fork 2

13 587187/a Spring - 2 (Short) 2

14 594552 Piston Ring 2

15 587045/a Spring – 1 (Long) 2

16 594413 Washer Spring Top 2

17 587328/a Spacer 2



4006 - 20 Front Suspension

A3

Key Nos.
1, 2, 4, 8,
14 & 19

A4

Key Nos.
2, 4, 6,
13 & 19

A5

Key Nos.

15, 18 & 19

A6

Key Nos.
2, 4, 7, 8,
9, 10 & 14

A7

Key Nos.
2, 4, 8, 9,
14 & 21

9
8

7

10

6
5
4
3
2

1

11

12

13
14

15

16

17

18
19

20

21

22
23 24

2526

27
28

A2

A1



41

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 20 Front Suspension

18 594418/a Washer - 2 2

19 594416/a          ‘O’ Ring 2

20 585226/a Bolt Cap 2

21 587354/a Outer Tube LH 1

22 594233/a Cable Guide - Brake Hose 1

23 594078/b Cable Guide - Speedo Cable 1

24 586031/a Lock Washer, M6 2

25 586032/a Plain Washer 2

26 591702/a Hex. Bolt M6 X 12 2

27 587871/c Bellow Fork 2

28 587269/b Fork Gaiter Clip 2



4206 - 25 Top Bracket & Windscreen

A1

Key Nos.

11 (4 Nos.),
12 (4 Nos.),

& 13

22
23 21

2

22

2

3

4 5
6 7 8

9
10

11

12

13

1112

14 1516 1415
16

141516

17

18

19 8

6
7
5

20

1



43

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 25 Top Bracket & Windscreen

A1 888478 Wind Shield repair kit 1

1 866206 Top frame LH with Decal 1

2 587607/b Dust Cap - Connector Comp 2

3 587943/a Decal LH 1

4 587709/c Cover Cockpit LH 1

5 586002/a Flanged Hex Bolt M8 2

6 587806/e Dust Cap-Frame Top 2

7 587048/a Grommet 2

8 585215/a Rubber Nut-M5 4

9 587836/c Cover Cockpit Top 1

10 587884/a Hex.Socket Button Head Screw M6X1 2

11 587707/a Washer Plastic 4

12 587602/a Hex socket head cap screw M5X16 4

13 587820/c Wind Shield 1

14 587844/a Grommet-Cluster 3

15 586032/a Plain Washer 3

16 586021/A Hex Nut M6 with nylon insert 3

17 866200 Cockpit Mtg bracket- Black 1

18 586023/b Hex Socket Head Cap Screw M8 X 45 2

19 866207 Top frame RH with Decal 1

20 587710/c Cover Cockpit RH 1

21 587944/a Decal RH 1

22 574130/b Hex Socket Head Cap Screw-M6 2

23 866199 Connector Complete Black 1



4406 - 30 Fuel Tank

1

2

3

4

5

6

7

8

9

10

2

11

12

13

14

15

16



45

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 30 Fuel Tank

1
866268 Fuel Tank With Sticker - Granite 1

834219 Fuel Tank With Sticker - Snow 1

2 594268/b Front Damper-Tank 2

3 587861/a O Ring-Fuel Gauge 1

4 587344/b Fuel Level Sensor Unit 1

5 587646/a Hex Flange Nut M5 X 0.8 4

6 1010088/a O Ring- Fuel pump 1

7 587377/a Fuel Pump Assy 1

8 1041214/a Clamp Plate (FPM) 1

9 587627/b Flanged Hex Bolt M6 X 1 X 10 4

10 1041212/b P.A. Tube Assy 1

11 587864/b Drain Hose 1

12 594264/b Rear Damper-Tank 2

13 585659/a Bush - Fuel Tank 2

14 591577/c Flanged Hex Bolt M6 X 1 X 27 2

15 1041229/a Cap- Fuel Tank 1

16 587664/a Hex socket head cap screw m5x15 3



4606 - 35 Rider & Pillion Seat

4 3

4 3

5

2

1



47

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 35 Rider & Pillion Seat

1 587819/d Pillion Seat Assy 1

2 587346/e Rider Seat Assy 1

3 587867/c Rubber Support - Front 4

4 585066/b Rubber Support - Rear 4

5 587812/b Tool Kit Strap 1



4806 - 40 Side Panels LH & RH

3

3 5

4

1

5

4

3

3

2



49

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 40 Side Panels LH & RH

1 587046/c Side Panel RH 1

2 587047/d Side Panel LH 1

3 587649/a Hex.Socket Button Head Screw M6 X 1 X 12 8

4 587048/a Grommet 2

5 586029/a Hexagonal Nut M6 X 1 2



5006 - 45 Front & Rear Mudguards

1

2

3

4

5

6

9

8

7

20

11

21

22

23

13

25
24

15

11
12

13

14
17

14
16

18
14

19

10

2615
24

25
13

A1

Key Nos.
10, 11, 12,

22 & 23

A2

Key Nos.
10, 11, 12,

22 & 23

28

27



51

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 45 Front & Rear Mudguards

A1 888631 Mudguard Assy kit (Granite) 1

A2 888630 Mudguard Assy kit (SNOW) 1

1 587870/d Insert- Front Fender 4

2
866204 Front Mudguard with sticker assy – Granite 1

834214 Front Mudguard with sticker assy – Snow 1

3 587781/b Clamp-Wheel Speed Sensor 1

4 140129 Lock washer- Internal teeth 4

5 570030 Hex. Socket Head Cap Screw- M6 X 20 4

6 890088 Fork Brace 1

7 587802/d Front Mudguard - Bottom 1

8 585666/a Hex. Socket Button Head Screw M6 X 1 4

9 591577/c Flanged Hex Bolt M6 X 1 X 27 4

10
801653 Rear Mudguard with sticker assy - Granite 1

834221 Rear Mudguard with sticker assy - Snow 1

11 586035/a Plain Washer M6 3

12 147617/a Hex flange bolt M6x1x14 1

13 587658/d Clip Nut M5 4

14 586032/a Plain Washer 6

15 570013/- Hex socket head cap screw M5X16 4

16 587031/b Rear Number Plate Assy 1

17 594046/a Hex.Socket Button Head Screw M6 X 1 X 16 2

18 143275/b Reflector 1

19 570702/a Hex.Nut M6x1 (U Nut) 2

20 586042/a Flanged Hex Bolt M6 X 1 X 20 2



5206 - 45 Front & Rear Mudguards

1

2

3

4

5

6

9

8

7

20

11

21

22

23

13

25
24

15

11
12

13

14
17

14
16

18
14

19

10

2615
24

25
13

A1

Key Nos.
10, 11, 12,

22 & 23

A2

Key Nos.
10, 11, 12,

22 & 23

28

27



53

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 45 Front & Rear Mudguards

21 587706/a Grommet - Rear Mudguard 2

22 1041364/a Mudflap - Rear 1

23 1041317/a Bracket addon - Rear mudguard 1

24 587522/a Spacer - Oil Cooler 2

25 587048/a Grommet 2

26 593547/a Spacer - Rear mudguard 2

27 587905/a Sticker - Front mudguard 1

28 587906/a Sticker - Rear mudguard 1



5406 - 50 Rider & Pillion Footrest

A1

Key Nos.
1, 5 & 6

A2

Key Nos.
1, 5 & 7

A3

Key Nos.
8 & 14

A4

Key Nos.

8 & 15

8
9 33

8

11
12

13

11

12

13

5
5

1

1

2

3

4

6 7

15 14

23

4

10



55

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 50 Rider & Pillion Footrest

A1 587995/b Rider Foot Rest - LH Assy 1

A2 587962/b Rider Footrest - RH Assy 1

A3 587899/a Pillion Footrest - LH Assy 1

A4 587898/a Pillion Footrest - RH Assy 1

1 587862/c Rubber - Rider Footrest 2

2 585512/a Lock Pin - Footrest 2

3 593019/a Split Pin 4

4 587956/a Spring - Rider Footrest 2

5 587627/b Flanged Hex Bolt M6 X 1 X 10 2

6 587019/f Rider Footrest - LH 1

7 587016/e Rider Footrest - RH 1

8 587885/d Rubber - Pillion Footrest 2

9 587621/b Pivot Pin - Footrest 2

10 586036/a Plain washer M8 2

11 587777/a Spring - Pillion Foot Rest 2

12 140201/a Ball-dia 6.35mm 2

13 587776/b Retainer Plate - Pillion Foot Rest 2

14 890084 Pillion Footpeg LH 1

15 890085 Pillion Footpeg RH 1



5606 - 55 Rear Suspension

A1

Key Nos.
7, 8 (8 Nos.),
10 (2 Nos.),

4, 5 &12 (2 nos.)

13

11
8

12
8

2

8

12
8

11

9
2

10

8

6

7

3

3
2

1

2

4 5



57

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 55 Rear Suspension

A1 888479 Link Assy Kit 1

1 587327/c Mono Shock 1

2 586082/a Flange U Nut M10 X 1.25 6

3 587653/b Flanged Hex. Bolt M10 X 1.25 X 52 2

4 587333/b Inner Race - Drag Link Back 1

5 587332/c Inner Race - Drag Link Front 1

6 587609/b Flanged Hex. Bolt M10 X 1.25 X 66 1

7 587035/a Drag link Assy with bearing 1

8 587329/b Dust Seal Linkage 8

9 587608/c Flanged Hex. Bolt M10X1.25 X 132 1

10 587989/a Drop link Assy with bearing 2

11 587610/b Flanged Hex. Bolt M10X1.25 X 47 2

12 587330/c Inner Race- Drop Link 2

13 866195 Swing Arm with bearing-Assy 1



5806 - 60 Rear Swing Arm, Bearings, Chain Adjusters, Guard, Pad & Saree Guard

A1

Key Nos.
9,10 (2 Nos.),

11 (2 Nos.)

A2

Key Nos.
15,16 (2 Nos.),

17 (4 Nos.)

11
10

14

12
1310

11
13
12

9

1 19

19

20

18

21

15

16

17

17

2222

2

3
4

5

4

6

4

5
4

3

7

8



59

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 60 Rear Swing Arm, Bearings, Chain Adjusters, Guard, Pad & Saree Guard

A1 888481 Chain Pad Kit 1

A2 888482 Chain Tensioner Kit 2

1 866195 Swing Arm with bearing-Assy 1

2 587515/c Spindle - Swing Arm 1

3 585645/b End Cup -Swing Arm 2

4 585751/a Oil Seal - Swing Arm 4

5 587526/b Inner Race -Needle Bearing 2

6 587531/c Inner Spacer - Swing Arm 1

7 587598/c Spacer - Swing Arm 1

8 593024/d Hex Nut With Nylock M12 X 1.5 1

9 587855/b Rear Chain-Pad 1

10 587516/b Washer-Chain Pad 2

11 594046/a Hex.Socket Button Head Screw M6 X 1 X 16 2

12 147896/c Philips pan head screw M6X6 2

13 594817/a Clip - Rear Disc Hose 2

14 587803/b Chain Guard 1

15 594216/b Chain Tensioner comp- LH 2

16 587708/b Plate - Chain Adjuster 2

17 586005/a Flanged Hex. Nut M8 X 1.25 4

18 570702/a Hex.Nut M6x1 (U Nut) 2

19 591577/c Flanged Hex Bolt M6 X 1 X 27 2

20 587818/d Chain – Guide 1

21 866196 Saree Guard 1



6006 - 60 Rear Swing Arm, Bearings, Chain Adjusters, Guard, Pad & Saree Guard

A1

Key Nos.
9,10 (2 Nos.),

11 (2 Nos.)

A2

Key Nos.
15,16 (2 Nos.),

17 (4 Nos.)

11
10

14

12
1310

11
13
12

9

1 19

19

20

18

21

15

16

17

17

2222

2

3
4

5

4

6

4

5
4

3

7

8



61

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

06 - 60 Rear Swing Arm, Bearings, Chain Adjusters, Guard, Pad & Saree Guard

22 571206/a SS Hex socket head cap screw (M6X25) 3



6207 - 00 Front Wheel

A1

Key Nos.
A2 & A3

1 2 3
4

5

6

7

8

91011121314
15

131617

A2

Key Nos.
4, 5, 6, 7, 8, 12,
13 (2 Nos.), 14, 15

A3

Key Nos.
1, 2 & 3

A4

Key Nos.
7 (36 Nos.),
8 (36 Nos.)

A5

Key Nos.

12, 13 (2 Nos.)

A6

Key Nos.
9, 10, 11 & 17



63

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

07 - 00 Front Wheel

A1 587908/f Front Wheel Assy 1

A2 888483 Front Wheel Assy kit without tyre,tube and rim tape 1

A3 888484 Tyre & Tube Kit - Front Wheel 1

A4 888485 Spokes & Nipples Kit 1

A5 888118 Wheel Bearing & Seals Kit 1

A6 888486 Front Wheel Spindle & Spacer Kit 1

1 587392/b Tyre - Front 1

2 587391/a Tube - Front 1

3 587853/a Rim Tape- Front 1

4 866208 Rim Front 1

5 587310/b Disc- Front 1

6 587657/a Hex Flanged Bolt M8 X 1.25 X 25 6

7 587753/c Spokes  Front 36

8 143885 Nipple 36

9 586085/a Hex U Nut M16 X1.5 1

10 593095/a Washer 1

11 594422/a Spacer 1

12 141109 Grease Seal, 25x40x7 1

13 150324/a Deep Groove Sealed Ball Bearing 6203 (17 X 40 X 12) 2

14 587506/d Spacer - Front Hub 1

15 587954/d Front Hub Assy 1

16 587406/b Wheel Speed Sensor Assy 1

17 587508/e Spindle - Front Wheel 1



6407 - 10 Front Disc Brake

A3

Key Nos.
9 (2 Nos.),
10 (4 Nos.)

16

16

e a g

15

c b d

c b d

14

3534 13
11 12

A5

A6

Key Nos.
a to g

A7

Key Nos.
a to c & e to g

9 10 10

9 10 10

A4

A2

92

1

8
7

5

6

43

f

A1



65

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

07 - 10 Front Disc Brake

A1 587311/b Disc Brake System Assembly Kit Front 1

A2 585027/a Master Cylinder Assembly with Brake Lever - (BBI) 1

A3 594721/a Banjo Bolt Kit 1

A4 587519/a Front Brake Hose Assy and Banjo Bolt Kit Front M/C 1

A5 587313 Caliper Assy Front 1

A6 587223/a Major Kit Front Caliper 1

A7 594714/a Minor Kit Front Caliper 1

1 585969/a Diaphragm Kit Front M/C 1

2 585971/a Reservoir Cover Kit Front M/C 1

3 594711/a Lever Kit Front M/C 1

4 585970/a Front Brake Switch 1

5 587049/a Major Kit Front M/C 1

6 587221/a Minor Kit Front M/C 1

7 585968/a Clamp Kit Front M/C 1

8 585967/a Oil Window Assembly Kit 1

9 594507 Banjo Bolt 2

10 594508 Washer 4

11 592256/a Pad Spring 1

12 594715/a Disc Pad Kit - Front Caliper - (BBI) 1

13 594717/a Pad Pin Kit Front Caliper 1

14 594630/a Wear pad 1

15 594720/a Primary Pin Kit Front Caliper 1

16 145864/a Flanged Hex. Bolt M8 X 1.25 X 55 2



6608 - 00 Rear Wheel

3

2

1

4

5

6

14

27

7

8910
11

12
13

15

16

171819

20
21

22
191823824

25

26

16

12

A1

Key Nos.

A2 & A3

A2

Key Nos.
5, 18, 19, 21,
22, 25 & 26

A3

Key Nos.
3, 4 & 6

A4

Key Nos.
25 & 26

 (36 Nos. each)

A5

Key Nos.
10, 11, 18 (2 Nos.)

& 19 (2 Nos.)

A6

Key Nos.

7, 8, 9, 23 & 24

A7

Key Nos.
13, 14 & 27



67

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

08 - 00 Rear Wheel

A1 587909/D Rear Wheel Assy 1

A2 888487 Rear Wheel Kit without tyre,tube and rim tape 1

A3 888488 Tyre & Tube Kit - Rear Wheel 1

A4 888489 Spokes & Nipples Kit 1

A5 888151 Wheel Bearing & Seals Kit 1

A6 888490 Rear Wheel Spindle & Spacer Kit 1

A7 888492 Chain & Sprocket Kit 1

1 587605/b Hex Socket Button Head Screw M6X1X14 6

2 587395/b Rear Disc Plate 1

3 587394/b Tyre-Rear 1

4 587393/a Tube-Rear 1

5 866209/b Rim Rear 1

6 587851/b Rim Tape- Rear 1

7 587505/b Spindle - Long 1

8 593095/a Washer 2

9 587503/c Spacer - Sprocket Side Rear 1

10 141113/1 Rear Hub Grease Seal 1

11 145553/b Ball Bearing 6005 (25 X 47 X12)[Double Side Rubber Sealed] 1

12 587601/c Socket Head Bolt M10 X 1.25 X 30 6

13 587752/b Sprocket - Rear Drive 1

14 587334/a Chain- Rear 1

15 587702/d Adaptor - RD Sprocket 1

16 593011/c Flanged Hex nut M10X1.25 6

17 587502/b Spindle Short 1



6808 - 00 Rear Wheel

3

2

1

4

5

6

14

27

7

8910
11

12
13

15

16

171819

20
21

22
191823824

25

26

16

12

A1

Key Nos.

A2 & A3

A2

Key Nos.
5, 18, 19, 21,
22, 25 & 26

A3

Key Nos.
3, 4 & 6

A4

Key Nos.
25 & 26

 (36 Nos. each)

A5

Key Nos.
10, 11, 18 (2 Nos.)

& 19 (2 Nos.)

A6

Key Nos.

7, 8, 9, 23 & 24

A7

Key Nos.
13, 14 & 27



69

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

08 - 00 Rear Wheel

18 141109 Grease Seal, ,25x40x7 2

19 150324/a Deep Groove Ball Bearing 6203 (17 X 40 X12)[Double Side Sealed] 2

20 587852/c Cushion Rubber 3

21 587701/b Rear Hub Assy 1

22 587501/c Spacer Assy-Rear Hub 1

23 587504/b Spacer-Disc Side Rear 1

24 586085/a Hex U Nut M16X1.5 1

25 143885/a Nipple 36

26 587751/c Spokes  Rear 36

27 574265/d FD Sprocket comp 1



7008 - 10 Rear Disc Brake

A3

Key Nos.
a to h

A6

Key Nos.
a to d, f, g & h

A6

Key Nos.
g to m

A7

Key Nos.
g to k & m

A8

Key Nos.
11 & 12

1

2

3 4

A2

A3

a b c d e f g h

5

A1

g h

m

i

j k l

8

6 9

10
7

11
12

12

11
12

12

A5



71

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

08 - 10 Rear Disc Brake

A1 587304/b Disc Brake Assembly Rear 1

A2 587400/a Rear Master Cylinder Assembly 1 consists of 1 to 15 and 22

A3 594689/a Major Kit Rear M/C 1

A4 594690/a Minor Kit Rear M/C 1

A5 587856/a Rear Brake Hose Assy with Banjo bolt kit 1

A6 594696/a Major Kit Rear Caliper 1

A7 594697/a Minor Kit Rear Caliper 1

A8 594721/a Banjo Bolt Kit 1

1 587523/a Reservoir Kit Rear M/C Threaded 1

2 587037/a Reservoir Tube Kit Rear M/C 1

3 594693/a Connector Kit Rear M/C 1

4 594511/a Boot Rear M/C 1

5 594691/a Push Rod kit- Rear M/C 1

6 587960/a Pad Spring- Rear 1

7 594703/a Primary Pin Kit Rear Caliper 1

8 594698/a Brake Pad Kit Rear Caliper - BBI 1

9 594700/a Pad Pin Kit Rear Caliper 1

10 587757/a Wear pad 1

11 594507 Banjo Bolt 2

12 594508 Washer 4



7209 - 00 Lighting & Instrument Cluster

7

1
2 3

4 5
6

8 9

10
1110

11
10
11



73

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

09 - 00 Lighting & Instrument Cluster

1 587358/c Head Lamp Assembly With Bulb 1

2 585777/a Bulb - H4 12V 60/55W 1

3 587376/a Head Lamp Casing With Harness Assy 1

4 587341/b Trafficator Assy With Bulb - RRH & FLH 2

5 587340/b Trafficator Assy With Bulb -  RRH & FLH 2

6 594581/a Bulb - 12V R10W Osram 1

7 587342/a License Plate Illuminator Assy 1

8 587337/c Tail Lamp Assy - Led 1

9 1041227/c Instrument Cluster Assy (Kmph) 1

10 587844/a Grommet- Cluster Mounting 3

11 586021/a Hex.Nut With Nylon Insert   M6 3



7409 - 10 Wiring Harness, Fuse Box Holder, Fuses & Strap

1

2

3 4 5

9

7 8

6



75

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

09 - 10 Wiring Harness, Fuse Box Holder, Fuses & Strap

1 1041224/f Harness, Main Cable 1

2 587632/c Rubber - Fuse Box Holder 1

3       587164/a Mini Blade Fuse - 30 A (Green) 2

4 594524            Mini Blade Fuse - 15 A (Blue) 2

5       594525             Mini Blade Fuse - 10 A (Red) 2

6 587339/d Harness, Tail Light 1

7 574394/b Cable - Battery Negative 1

8 587401/b Add-On Lead Ground 1

9 587132/a Mounting Strap - Wiring Harness 9

10 1017056/b Add on Lead TA Sensor 1



7609-20  Sensors, Common Key, Switches, Horn & Flasher

1

2

3

11

12

7

8

9 10

4 5

6

13

14



77

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

09-20 Sensors, Common Key, Switches, Horn & Flasher

1 587406/b Wheel Speed Sensor 1

2 587344/a Fuel Level Sensor Assy 1 with o-ring

3 587861/a O-Ring Fuel Level Sensor 1

4 574024/g Gear Position  Sensor 1 with o-ring

5 587405/a Ambient Temperature Sensor 1

6 1041276/a Common Key Set 1

7 585940/a Front Brake Switch 1

8 587336/b Rear Brake Switch 1

9 1017028/a Switch Module LH 1

10 1041203/a Switch Module RH 1

11 581738/a Side Stand Switch 1

12 560632 Clutch Switch 1

13 591980/a Horn Lt 1

14 580396/a Electronic Flasher Unit - 40W 1

15 585681/a Relay (Micro - 5 Pin) 2

16 500632/a Screw Soc. Head Cap Screw M5X20 1

17 581054/b Roll Over Sensor 1

18 1041268/a Bracket Assy. Roll Over Sensor 1

19 587627/b Flanged Hexoganal Bolt M6X1 X 10 1

20 1010095/a Rubber  ECU 1

21 1041241/b ECU with Program 1



7809 - 30 TCI, Ignition, Starting, Magneto & Battery

3 4

1 2

7

8
9

6

5



79

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

09 - 30 TCI, Ignition, Starting, Magneto & Battery

1 587846/c Ignition Coil Assy 1

2 580397/a Cap,Spark Plug M10 1

3 587356/c Rr Unit - (Shunt Three Phase) 1

4 574601/a Flywheel Magneto Assy (EFI) - VARROC 1

5 574393/c Relay Starter 1

6 146173/c Holder - Relay Starter 1

7 594883/c Battery – 12V 8Ah 1

8 574039/c Starter Motor Assy 1

9 580795/a Ring ‘O’ For Spigot 1



8010 - 00 Centre and Side Stands

CENTRE STAND SIDE STAND

1
2

3

4
5

7

8

2

3

6

9 10 11
4



81

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

10 - 00 Centre and Side Stands

A1 888520 Centre Stand Assy Kit 1 Consists of 1 to 8 (each 1 no)

1 587630/b Rubber stop 1

2 586017/a Split pin 2

3 587518/c Spindle 2

4 144766/a Spring 2

5 587959/a Spring 1

6 866192 Centre stand 1

7 586008/a Plain washer 2

8 587957/a Addon plate- Centre Stand 1

9 594215/b Hex Socket Head Screw M8 X 1.25 X 35 1

10 866193 Side stand 1

11 586004/a Hex Nylock Nut M8 1



8211 - 00 EVAP System



83

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

11 - 00 EVAP System

1     1041267/a     Skid plate with Canister pad

2     587627/b       Flanged Hex Bolt M6 X 1 X 10
3     587649/a       Hex.Socket Button Head Screrw M6 X 1 X 12

4     1041265/a     Bracket Assy - Canister mounting

5     1041275/a     Canister Assy

6     1041259/a     Rubber Strap- Canister

7     576110/a       Clip- PAV Airfilter Hose

8     1041331/a      Hose- Canister Air vent

9     1041222/a      Hose- T connector to Throttle body

10    1040081/a      Hose-Clip

11     591999/a       Purge Valve

12    1040413/a      Grommet- Purge Valve

13    1041264/a      Bracket Assy- Purge Valve

14    1040406/a      T Connector

15    1040038/a      Hose-Clip

16    1041221/a      Hose- Canister to T Connector

17    1041223/a      Hose- T Connector to Purge Valve

18    1041277/a      Hose- Fuel tank to Purge Valve

19    1041220/a      Hose- Canister to Purge valve



8412 - 00 Tool Kit

1



85

KEY
No.

DESCRIPTION QTY. REMARKSPART
NUMBER

12 - 00 Tool Kit

1 587758/b Tool Kit 1




	Page 1
	Page 2

